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o ___CEL___

Consulting Enginearing Bureau & Laboratories
Ao bigh Oy LSS el [l

company : Orange Construction.

Project : Electric Express Train, Al Aln Sokhna to Marsa Malrouh Priority Sector (4)
= Wadi El Natroun lo Borg Al Arab.
Subject : Determing the deformation and strengih characteristics of soil by the plate

leading test according specifications DIN 18134:2012-04 and project requirements.

Test Location: Statlon {307+890 to 307+820)
TestDate  :31/03/2024

Repot Date : 01/04/2024

Type of soll  : ——
Test level : Upper Embankment (ferma) .

Report No. [ 25-27

Dear Gentleman,
According to the above mentioned subject the test performed as follows:-

Apparatus
Loading plates consists of two péates with 600 mm and 300 mm diamater

The thickness of plates 30 mm

Dial gauges with accuracy 0.01 mm to measuring the settiement

Steel siraightedges with magnetic supports to fixed the dial gauges

Hydraulic jack with pump lo transfer reactive loads to the loading plates

Dial indicator measuring device with scale capacity 700 Bar (Enerbac)
Reaction loading system by roller compaciorn with welght approximately 15 ton.

Calibration certificates are attached.

Test Procedure

. Clean the greund on tesi anea to the required leval with undisiurbed sail

. Inztall keading platas 600 mm and 300 mm diameier, hydraulic jack and 2 dial gauges
Priar to staring the fest applied preloading about 30 seconds,

. The sirain gauge and the dial gauge shall be set to zero

. For a 800 mm loading plate, the limit values are 2.5 kglem?

. The load shall be applied in six stages, in approximately equal increments, untd e required
maximurm normal siress 15 reached,

7. Each change in load {from stage to stage) shall be completed within cne minute
8. The kad shall be released in 3 stages, fo 50 % , 25 %, and approximately 2 % of the maxdmum load.

3. Following unfoading, & further (2 loading cycle shall be caried out, in which, however, the load s to
b increased only o the penultimate siage of the first cycle {so that the full load ks not reachead),

10. Al each stage the load shall be maintained untll the rate of selilement of the plale becomes
less than 0.02 mm/

11. Remowve
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Consulting Englneering Bureau & Laborafories

Rkt O yLAZLN Jolas Sa

Report

1. Ewaluation and representation of resulis

2. Load Settlement curve

3. The test report content the following:-

Measuring device used - Type of soil

Report
= Type of Soil
» Job Requirement : Ev2 > (40 MPa)

lpcation of test site - Dimension of loading plate

: Middle Embankment

Type of Bedding material below the plate -Weathering condition

Time and date of measurements - Unusual observation made during test
Dial gauge reading and corresponding normal stress - Loading-setiement curve
Description of the soil condition below the plate after testing

Type of bedding material below the plate Natural Soil
- Weather condition Partly Sunny
- Plate Diameter (mm) 500
= date of measuremeant 310032024
- Unusual observation made during test NO
- Description of the soil conditions below the plate after testing | No deformation
Eva ults
. : First Cycle
.ﬁf Station Eor {MF&]
1 A0T+T20 121
2 307+770 a0
307+810 50

CE
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Consulting Englneering Bureau & Laboratorfes
Riareligh S LAY Jalne LiG5a

Company Name : Orango Consiruction.
Project 1 Elsctrie Exprana Tosin, Ad fia Bokhas o Marss Meirguh Priority Sector (4] « Wdl EF Hatrous b Borg Al Arab,
Tast Data = 30N I024
report date : 01042024
Location 1 Statlon J0T+T20
Tesl Ha, HL L h
i I Plate Lo f
DIN 18134 flata shee
Loading | Stress Disd 4 Settlemant Dilal 2 Settlernont Bisi 3 Sattiement PRTA.
Kglem2 Mmem mm mm
] 0.00 20,00 .00 20,00 0.00 20,00 .00 0.00
1 0.42 19.43 017 19.70 030 19.13 0.27 0.25
2 0.63 19.67 k] 19.52 048 19.56 044 0.42
3 128 | 1950 0.50 19.37 0.E3 1941 0.55 0.57
4 1,87 1932 0.68 19.14 0.76 1835 0.75 .73
5 2.08 19.23 0.78 18.1% 0.85 15.16 0.54 0.82
E 2 Ef 19.11 0.88 19,05 0.85 1905 0.95 083
ad 1
Loading Biross Dial 1 Satilamani Dial 2 Seitlement Dial 3 Setilemont A
Kglem2 mm mm mm .
1 250 19.11 0,89 19.05 0.85 15.05 0.85 0.83
! 1.25 19.17 0,83 1914 0.56 1900 052 ﬂﬂj
3 0825 | 1930 0.70 19.25 0.75 19.11 0.79 075
F] oot 19,54 046 15.45 ] 1543 0.57 153
etilem Setllemeant Settl L
Loading | Stress | o, o [ S=tlement | b2 Dial 3 ——en Average
Kaglomi mm i mm
] .42 19.50 0540 19.36 0.64 19,38 0.62 0.58
1 0.3 1940 [N 19.78 0.72 19.79 .71 0,68
2 1.25 1329 0T 18.21 0.79 19,23 0.78 0.76
3 167 19.32 0.78 18.18 0.85 1915 0.85 083
4 208 | seas | o085 | s 0.99 im0 | 091 083
CEL
Z19-5u] ﬂlgbu;;.uﬂ.m.
-G -
-u-f_ﬁ'lmﬂ ;r..ﬂ
3 El Malek F1 Afdal Street bl Sty 2T

Zamulek, Calro.
Telf& Fax : 2T36TEN - 37 3003
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v Conswiting Engineering Bureau & Laboratories
dowdigh O LIS Jalne Lifa
Campany M 1 Oranpe Constnectan,
Prejec : Emptiric Exprwan Train, A3 Al Bokhing te Mars Maineuh Frorty Secher [4) - S5 isvou o Berg A &b,
Tast Dabe : 3100372034
repart daty § O1AARDE
Liocartion i Sation J07+T20
Tad Mg, i am
Honrepatitive Statie Pists Load Tests of Solls
EiM 18134
rm O Soll [igfomb)
B Bid o ar 2] Lk 553 175 £ 13 p L] in
are
40
a1 H"».
i =~
[ &1
I S —
iy -
] aAl
- ﬂ h.?":-='--_ --hl‘_'ﬂ:-_
£ =L
BT o o ﬁ-ﬁ-qi____
:: e - _-“‘-_-1
e e _-‘Fr:ﬁ-.—'::ﬂ;.
1 I
ILAE
Loading {1) 2 1 ] 3 4 5 ] LisLoading (1) ¥ 2 3 a4
Stagei¥g) o | vesez| 2aese ] 35325 | 47194 | sava| Toes Buage{g| 7085 | n533 | irea | @
Simes (Mgiomdl | 000 | 042 | omd | 13s | 1er | 2om | 280 Siress (¥piomz) | 250 | 135 | mezE| om
Sattemend(mm} | €00 | 028 | o042 | o5t | o7a | nez2 | el Satbarnanl (me) | 003 | og7 | o7s | osa
O (mmjs 80 | [ o 230 [sameps 278 | 45=  om |
Edl (MPal® (075D A0MLE | 1 |
Exagelgl o |eieenz| 2450 25328 | arieas | saze
Gtmia (Kglem® | oor | oz | oo | ass | ver | 2o
Setismanl (mm} a53 asa g4a | am™ | oE3 | DR
Ommi= 600 | [s1gmmis o Juyewe oms | ASe  gn |
Ex2 WFal = (B75T ANSS |

Ewt o kot of cafermiion during P ioading viags.
Ewl = Wlacub of deformuson gurng T Rsciong g,
= P glarmanr (g

A0 = Th de¥ennos batesn (U0 w0 0] B Pl
MIMFMMI‘;

3 El Malek El Afdal Street Juab e A v
St g < o
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Consulting Englineering Bureau & Laboratories

tsolTgh S HLETLN ) Jalas IS0

Tol.f Fax @ ZT36TIA - 27363003

ACCREDITED

Tosiimg L showising

Company Hame : Drange Construction.
Project + Elsctrie Exprans Train, Al Aln Bekhna lo Mares Matresh Priorty Secior (4] - Wadl 1 Hatmun b Borg Al Asi.
Test Dale : 31032024
raparl dats : 01ID4r2024
Location : Statlon J0T+TTO
Test Mo, : 002
o ati ad Tests i Data shes
DIN 18134
Lnadlnﬂ Etaﬁ Ijl
Loading | Stress Dial 1 Sattlement Dial 2 Sottlement Dial 3 Settlament Kisvis
em2 P P i
i 0.00 20.00 0.00 20.00 0.00 20.00 _0.00 0.00
i 042 15,78 0.22 16,62 0.33 18,72 .28 0.25
2 0.83 1945 | 0.54 19,43 0.57 18,57 0.43 0.51
3 1.25 1517 0.83 10,12 .78 15.40 0.60 Q.74
n 167 | 1850 1.10 19.04 054 19.25 0.75 0.64
5 308 18.67 1.3 18.34 1.06 18,18 0,81 1.07
B 5L | 18,38 1,62 18,84 1.16 14.14 0,86 1,21
Unloa 1
et Sattlement
baatiog Shress il 4 Sattlom Dial 2 @ Dial 3 Settlemant PSR
_h‘.!.l‘:mi mm mm mem
1 7 B0 18.38 162 1534 1.16 18,14 0.86 1.21
F] 125 18,45 1.54 14.97 1.03 19.22 Q.7e 112
3 D625 | 1850 1.7 15.09 0.91 19.33 .67 0.88
F 0,01 15,07 0,93 £0.34 0.66 18,53 0.47 0.2
Loadi
Loading Siress et Seltlement Dkt & Sattlemant Dial 3 Sottlermant ki
Eal:tn! mmi mm e
[1] I:I_E b1 1.08 1537 0.7 1550 0,50 077
i 0.83 1574 1.26 1958 0.8z 15.44 0.56 0.68
2 1.25 ILE] 1.79 1509 0.91 15.37 0,63 .58
3 1.67 1850 1.50 15.00 1,00 15.33 0.72 1.07
4 2.08 1843 1.58 1E5) 1.08 19.20 I:I_:_ﬂﬂ 1.16
g .
GLEL 2
-i..l.q.l.ql- ey
210 -0U1 - EX7 i it Ll il
41 - S i LA T Hat
3 EI Malek EI Afdal Strect bl 5 7
Famnlek, Calro. 3 lali = 2l L 3h

TUFLF AT - YYPUVTTY ) S 4+ Saadd
wirw . Cebegypilcoin
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Consulting Engineering Bureau & Laboratories

1._-....-..L1.|H l;ﬂ_;l:ﬁ.-l.wﬂ' ._l.tl.uuﬁ
cempany Hima 1 Orangs Cansirueiion.
Project + eptrls Exprans Train, ad Ady Bakhea 1o Mama Matrouh Prioeky Ssciod [#) < Widl E| Hewsus ta Dorg Al Atib.
Tast Clate T 1AL
repor Saln 3 BT
Locaton : Statlon JT7T0
Test Mo, i 2
Honrepatitive S1atic Fiste Load Tests of Solla
DN 15134
Sirun D ol g famd]
Qix af am ark 1M 135 1% 1 EE i 1w FR
Bt
BLE [
[ AL ]
s —
I wa —
LB H
] S :
T I ' .
BT1 EH': -'-"-E.__ [l
} 5% = :
|| n e e e —— i
E T —
e — e
i = r
L | 1 L
i.kE
Loadieg 1) ] 1 2 :] i -] ] Uniueocineg {13 1 2 3 n
— Eugslrgl o |11886z] 258 ] 35325 ] 4704 | SETET | TOGE Sage(hg) | Toes | M| dTes | o
5l [Rgioma) o 843 0B i 35 167 08 | 350 Sirass [Kglerd] 255 | 125 jogas| o8
Gatemeant [mm] g0 | oze 059 | omé | e a7 | 1 Settn=act {mm) 1.21 | 192 | 058 | oEa
Dmet= 600 | [s1mmie  0ur [snomi= 0w | 252 oud |
vl fPal=  EIFTAAE [ = |
P N I B T B
Eimgalkgl 0 [ Teend | X488 | A5ERE| 471004 ) BT
Buess [Hgiemd} oM | 242 | oa3 | 135 | 187 | 2ee
Gatenesifmm) | 06F | 077 | ose | ose | 107 | Lom
Drml= B30 | [Eigwns om [oimws 1o | a85= 033
2P ® O TETBCNS | m
En1 Mok of delormision during e ey slge.
it = Madlian of deformsion during e Rsasing Hage
[ Pl Sacreiar
4 = T farence Sesesan 0.3 and 07 Form D masdms iading (9na) (hglor’)
2 [elparcs N EMTeraarN BOTHESERENG i (1.3 ird & T irom s rasdru kasding (eve)
3 E1 Malek El Aldal Street Jaadn Al 5 T
Lumalek, Cairo. 3580301 - a3
Tel. % Fax ¢ 27367231 - 27363093 THEAF AT - TVTIVIFL o 818 & Jaduds
ol www.cel-egypl.com
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Consulting Englneering Bureau & Laboratories

(] - -

e igh) S US| Jakae S
Compoany Hisa 1 Drangs Consinstion.
Fromon : Dacirls Erpraan Trale, & Ain Sokbes o Mara Batrosh Priosey Ssabar (] - Wad) E| Hatraus 18 Roeg &) dusb.
Test Dats AR
Tepod daby RO
Lacason  Flaties J0THIN0
Tesi Ho = By

Henrepsilthve Stalls Plate Lood Tosts of Sofls
DN 19134

&
-

BN §m LA

Biwi O el Py B

i

FEL] r&0] 176

7]

Fatn fart i ||

=

el T T

ERREEERREEREECEREEEES SR

Loading §1) 0 1 2 3 4 ]

UnLoading (1) i F] a f

sagairg o |11e832|zmae AR

TOEE

3513 | 17EE 0

Ewess [Kglomiy noo oAd [1:5] 1,87 254

250

Sbress (Kplomi] 280 | 125 | 0425 Oom

Eairiarrsisnl, [me= nga 0,33 OGS o (AL

1.2%

Sarturmiail {mm) 135 | .98 | 182 | 0TS

Bimmys 600 | E!I-Hlljl B [saimem 1m0 | 45

0an |

Evl (MPsy v  (RPSTRASAS S

Liadieg {31 o 1 . 3 4 5

Slagergi 0 AT E | 4704 | BATE

Siress (Kplam) [iTi]] 1.25 1657 | 208

Setlarnan {7m| aray 102 111 L)

Dimmi= 809 | [Biimwme 020 Jsapme 113 | 5.

EvMPa}»  ([075TR00NE [

Evi ® Mochibio of OiForTanes k] Tl Eddng age

Evd = Blocubn of deliemuiiod duie] T Askadng ages.

0 & Popia dasrrariaer e

30 Tra dflarance beber 0 i 7 o b ek g (i) g |

A0 = (BT N MRS (e miprndng b 0 and 2 T e bl rmadmam kading [ree)

= R | i i 31

CEL _—
Loswadgl oAbl Jalas wiife
hlaid¥t
219-991 - 5371 poblenstsh
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Bomsraihg? ¥ ael gl lelne o ool

Compansy Name  : Orange Company

Project : Electric Express Train, from Al Ain Sokhos o Marsa Matroub
Location 18 309200

Tyvpe of sample @ Soil Embankment

Delivers Date t 261172024

Reporting Date  : 02/1272024

Reporting No. D18

sample Mo, 0l

Dear Gentleman,
Attached here with the Soil Embankment deliverad on 26/11/2024

Materials test

|. Sieve analysis according to ASTM D-422.
2. Material finer than sieve No. 200 according to ASTM D-1140.

3. Liquid limits and plasticity index of soil according 10 ASTM D-4318,
4. Soil classification according to Project Specs.

5. Proctor Test according to ASTM D-1357

6. CBR according to ASTM D-1883

Note The sample was brought by the client to our laboratory and the laboratory is not
responsible for the way it is taken

e Llle i I T

& sl = .ﬂ_‘rh_;_rl

TYFITAF - PYPIWVIP) o ol o+ Sdald
wry, o d-ggy pl.cpe

A i Makk F1 Adds] Street
Lamialsk, Caliw
Vel Vax 1 2P 36TEN] - TTMRMMN
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Conaptidng Engfnoearfing oaroas & Labodalocias

WL TP | RT3, T P PSPR. | P

Company Name : Orange Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St 309+500

Type of sample 1 Soil Embankment

Delivery Date : 2671 1/2024

Reporting Date  : 02/12/2024

Reporting No.  : 015

Sample No. : 01

RESULT. YSIS According to ASTM C-1306,
STI:;:H Passing %o
30 100
37.5 100
15 09.5
19 98.1
12.50 80.4
0.50 67.3
4.75 57.6
2.36 55.1
2.00 52.9
1.18 45.1
0.600 39.6
0.425 354
| 0.300 24.8
0.150 16.2
Signatu
Z
A g Malek FIATdal Sireet Juad [LIFE -
Limalek, Culra. FpalEl -l il
Tel& Fax ; 27367231 - IT3GI000 m TYPIFSAT o TYPIVTF) o ufld » (pduds
Temied b www.cel-egypl.com
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pasntd gl | ol jhaiafie St 1 e bna i

Company Name : Orange Company

Project ¢ Eleetric Express Train, from Al Ain Sokhna to Marsa Matrouh

: 8L 3094500
Type of sample @ Soil Embankment
Delivery Date : 2601172024
Reporting Date  : 02/12/2024
Reporting No. 015

Sample No. : 01

L.ocation

Materials finer than 75 um (no.200) sicve
by washing ASTM D-1140,

Results
Test (%)
Percentage of material finer than 8.1
Sieve Size 75 pM  (No.200)
B ;- s
Signatule Lo i 1 Jolas iifa
el L LR [ PP
1
Vi Matok FI Afdal Strest i Vil 5 v
F adiiwle e, | abra Iﬁl:li ilﬂhﬁr
Fol& Van : 27567281 - 27560000 : TYPIPAF - TVPIVITY | uflh + Gadld
-l www.cel- ey o
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[ PSR [T LA I Y P

CDrange Company
¥ bectric Eapress Train, from Al Aln Sokhna to Marsa Matrouh

1 swnlon + N1, M-S0
Tope of sample @ Soil Embankment
elivery Dhate : 26/11/2024
Reporting Date  : 02/1272024
Reporting No. 1 018
sample No. rin
Results
Ligquid Limit NP
Plastic Limit NP
Plasticity Index NP
Signaly 1 Jolas o254
.-.'l.h..u“..
4
§ Bk ek §1 ATl Bt Jaidn sy
L anilsh, U gl mwawhﬂl
Fod i Faa o STARTER] - FRARNG 1 TVFLF 4P . PyPavied ,_.J“ *M
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Company Name : Orange Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : §t. 3094500

Type of sample & Soil Embankment
Delivery Date  : 26/11/2024
Reporting Date = 02/12/2024
Reporting No. : 015

Sample No. : 01

Soil Classification Acecording to Project Specs (Embankment

Results Limits according
i (%) Projects Spees
Group Classification (A-1-b) (A-1-a) (A-1-h)
2.00 mm (No.10). 329 Max 50 % s
0.425 mm (No. 40). 354 Max 30 % Max 50 %
0.075 mm (Nao, 200). 8.1 Max 15 % Max 15 %

Characteristies of fraction passing 0.425 mm (No.40)

Laguid Lot ovoviicinasiuivannsains NP e —_

Plasticity index .. NP Max 6 % Max 6 %

The test results are {)?‘Cumply - 0 Not Comply) with specifications limits

CBL ..
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company Name : Orange Company
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Loeation : St. J09+500
Type of sample  : Soil Embankment
Delivery Date 1 26/11/2024
Reporting Date 1 02/12/2024
Reporting No.  : 015
Sample No. : 01

Moisture — Density relation of soil
Test result (Modified proctor test
ASTM D-1557

dry denisty | pryem? |
g

== —

s 45 5.5 6% 1.5 85 9.5 10.5

water content %

*  Max dry density (pm/em?) 1212

« Oplimum moisture content % : 1.1

Signature
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Ly Name 2 Orange Company
ot ¢ Electric Express Train, rom Al Ain Sokhna to Marsa Matrouh
cation : St 3094500
ppeeolsample  : Soil Embankmen

pelivery Date 1 26/11/2024

Reporting Date  : 02/12/2024

Reporting No.  : 015
Sample No. : 01

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
Peaphitin Stress on piston (MPa)

mm Inch

0.64 0.025 (.63

1.27 0.050 1.35

1.91 0.075 2.11

2.54 0.100 254

3.18 0.125 3.04 oy d
3.81 0.150 3.33

4.45 0.175 3.66

5.08 0.200 4.06

3,71 0.225 441

6.35 (.250 4.73

CBR Result Stress (MI"a) CBR %
AL 0.1 fnch {284 mm) 51, Valoe Sample resulis i
P 6.90 2.4 '

Maotes :
1- Amtached graph shows penetration resistance versus penetration magnitude,
2- The sample was compacted to dry density of 2.12 (gm /fem’)

al 7.1 Yy upkimmrrrrre g
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apany Name : Orange Company
aject t Electric Express Train, fram Al Ain Sokhna to Marsa Matrouh

acation : St 3094500

ype ol sample @ Soil Embankment

Delivery Date : 26/11/2024

Reporting Date  : 02/12/2024

Reporting No. 1 015
Sample No. : 01

Load Penetration Curve of CBIRR Test

ASTM D-1383

8 68 k&

§

Stress on Piston (MPa)
n &
L= L= ]

B

650 -

]
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U ompany Name Drange { smpany

Prejest tE bectrie Eapress Toabn, from AL Abn Sokhia o Marsa Matronh
| cniion : N1 M9 RO

Tape of sample 1 Sel Embankment

Delivery Date 1011272024

Reporting Date  : 07/12/2024

Reporting No, 1016

Sample No, 1 01

Dear Gentleman,
Attached here with the Soll Embankment delivered on 01/12/2024

Materials test

Sieve analysis according to ASTM D-422,

Material finer than sieve No, 200 according to ASTM D-1140,
Ligquid limits and plasticity index of soil according to ASTM D-4318,
Soil classilication according to Project Specs,

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883

ol B o R

Seate The sample was brought by the elient to our laboraiory and the laboratory is not
responsible for the way it is laken
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Company Name : Orange Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : 5t 309+500

Type of sample  : Soil Embankment

Delivery Date : 01/12/2024

Reporting Date  : 07/12/2024

Reporting No. : 016

Sample No. : 01

FSIEVE ANALYSIS Aceo

’i:;:mb*;.:e Passing %o

50 100

37.5 98.2

15 96.3

19 92.6

12,50 79.5

9.50 65.2

4.75 51.1

2.36 48.7

2.00 46.9

1.18 39.1

0.600 34.6

0.425 314

0.300 24.5

0.150 173
} il Mabek Fi Afdal Stret - k¥ et 3P
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Name @ Orange Company

et asmtn By nress Train, from Al Ain Sokhnn to Morsa Matrauh

L 7 .

Consulting Englnwering Bureais & Leborsiores
L S F LT I 1S, TR TP PR

Company Name : Orange Company

"roject t Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Location : St 3094500
Type of snmple ¢ Soil Embankment
Delivery Date : 0171272024
Reporting Date @ 07/12/2024
Reporting No. : 016

Sample No. : 1

Materials finer than 75 uym (no.200) sicve
by washing ASTM D-1140.

Resulis
Test {'%]
Percentage of material finer than 7.2
Sieve Stze 75 pM  (No.200)

o -
PYRRETLL () B A TR PP
F e e e
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t Orange Uompany

Project s Blectric Fapress Train, from Al Ain Sokhna to Marsa Matrouh
L ocatinn ¢ 8L MO 200
; Type of sample @ Soll Fmbankment
Dedivery Dare 01272024
Reporting Date  : 0771272024
Reporting No. ;016
Sample No. : 0
Results
Test
(%)
Ligquid Limit NP
Plastic Limii NP
l Plasticity Index NP
] L
i 11 ke W | il apniit
Signgtus r.*'_-: ; i:fmT-hu'—
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Company Name : Orange Company

Project t Electrie Express Train, from Al Ain Sokhna to Marsa Matrouh
Location t 51, 3094500

Type of sample  : Soil Embankment

Delivery Date : 0171272024

Reporting Date  : 07/12/2024

Reporting No. 016

Sample No. : 01

Soil Classification According to Project Spees (Embankment)

Results Limits according
TEST (%a) Projects Specs
Group Classification (A-1-b) (A-1-a) {A-1-b)
2.00 mm (No.10), 46.9 Max 50 % e
0.425 mm (No. 40). 34 Max 30 % Max 50 %
0.075 mm (No. 200), 7.2 Max 15 % Max 15 %

Characteristics of fraction passing 0.425 mm (No.40)

Eiguid LRGNt « covsiiiurmpimivnsrns NP — o

Plasticity I0dex . ....covvenresnseannrasss
AsTIE] }' In NF P,IHI.E " MHI.E%

I

The test results are (" Comply - o Not Comply) with specifications limits
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Company Name : Orange Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St 3094500

Type of sample  : Soil Embankment
Delivery Date : 01/12/2024
Reporting Date  : 07/12/2024
Reporting No.  : 016

Sample No. : 01
Moisture — Density relation of soil
Test result (Modified proctor test
ASTM D-1557
.16
_ M
E 212
.
E 208
=
208
=
2.04
i.ﬁi yur e e 2
15 45 5.5 6.5 75 8.5 9.5 105
water content %
«  Max dry density (gm/em?) 1 L14
= Optimum moisture content % : 7.2

I i 8

= Py o k :L
Signaturel/ A, prlas S
o sV prf g e
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Company Name ¢ Orange Company .
R s Fleetric Express Train, from Al Ain Eokh
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Consulling Engineering Bursaw & Laboratorios
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Company Name : Orange Company
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location + 5L 309+500
Type of sample  : Soil Embankment
Delivery Date  : 01/12/2024
Reporting Date  : 07/12/2024
Reporting No.  : 016

na 1o Morsa Matrouh

Sample No. : 01
Test Resulis of California Bearing Ratio on Base Materials
ASTM D 1883
Peqctration Stress on piston (MPa)
mm Inch
.64 0,025 : 0.78
1.27 0.050 1.53
1.91 0.075 2.32
2.54 0,100 3.09
3.18 0.125 3,55
3.81 0.150 3.9]
445 0.175 4.31
508 0.200 4.56 s
B 571 0.225 492
535 0.250 541 |
CBR Result Stress (MPa) CBR %
ALD.] ingh (154 mm) % Yom ol b 4.8
pectration 6.90 3.09

Mules ; 2
: |- Attached graph shows penetration resistance versus pmr-‘h'i:'llﬂn magnitude.
3. The sample was compacted to dry density of 2.14 (gm fcm’)

al 7.2 %% optimum wilér content.
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" L Name  : Orange Company

prgevt t Electrie Express Train, from Al Ain Sokhna to Marsa Matrouh
Lecation : St 3094500
Type of sample  : Soil Embankment
Delivery Date  : 01/12/2024
Reporting Date  : 07/12/2024
Reporting No.  : 016
Sample No. : 01

Load Penetration Curve of CBR Test
ASTM D-1883

Strews on Piston (MPa)
g

Penetration (mm)

el
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